Home > co2 laser machine parts > Laser head & mirror mounts > double outside slider rail single head double head whole set parts

double outside slider rail single head double head whole set parts

  • Laser head and mirror mounts
  • red dot positioning light
  • Co2 laser machine mechanical parts
  • Co2 laser machine optical parts
  • laser head and mirror mounts
  • double outside slider rail single head double head whole set parts
  • double inside slider rail single head double head whole set parts
  • line square rails laser cutting machine parts
  • flat co2 laser cutting machine mechanical parts whole kit
  • CO2 laser metal cutting head
  • auto focus co2 laser cutting head
  • up down table for co2 laser engraving and cutting machine
  • flat co2  laser cutting machine parts
  • color precise co2 laser cutting machine parts
  • co2 laser beam combiner and red pointer supports
  • taiwan hiwin PMI rails and sliders
  • leadshine step motor and drivers
  • step motor gears for laser cutting machine
  • non-metal auto focusing cutting system
  • large format laser cutting machine parts
  • four wheels rotary for laser machine
  • three draw rotary for laser cutting machine
  • auto focusing sensor for laser cutting machine
  • double speed laser engraving and cutting machine rails
  • motor rised up down table parts whole kit

Product Abstract:

double outside slider rail single head double head whole set parts 6040 9060 1060 1280 1290 1390 1410 1510 1610


Product Description

double outside slider rail single head double head whole set parts

6040 9060 1060 1280 1290 1390 1410 1510 1610

        outside sliders parts list
序号 部件名称 零件名称 件/台  单价/套  备注
1 tube supports 激光管上支环 2  30.00   或 
激光管下支环 2
激光管调节杆 2
激光管调节杆底座 2
激光管底座锁定板 2
 
2 first reflecting
 mirrors mounts
镜架 1  20.00   
镜架压母 1
镜架调节板 1
镜架调光板 1
镜架调节杆 1
镜架调节杆底座 1
M6*0.5铜螺丝 3
 
3 second reflecting
 mirror mounts
镜架 1  40.00 
镜架压母 1
镜架调节板 1
镜架调光板 1
M6*0.5铜螺丝 3
左Y滑块 1
同步带调整块 2
同步带压块 2
 
4 laser cut head 镜架 1  65.00 
镜架压母 1
头座 1
M6*0.5铜螺丝 3
激光头滑块 1
内镜筒 1
M5*16铜螺丝 2
X轴拖链支架 1
气嘴  1
同步带调整块 2
同步带压块 2
聚焦镜压母 1
 
5 X LEFT
 BELT FIXTURE
短轴 1  20.00 
6000ZZ轴承 2
3M-20Z同步轮 1
轴承座 1
 
6 X AXIS
 MOTOR BOX
中轴 1  single head
50.00 
 
6000ZZ轴承 2
3M-20Z同步轮 1
3M-38Z同步轮 1
电机板 1
电机调节板 1
轴承盒 1
轴承垫圈 1
双头二反前后调节板 1  20.00 
镜架 1
镜架压母 1
镜架调节板 1
镜架调光板 1
M6*0.5铜螺丝 3
           
7 YMOTOR FIXTURE 电机架 1  50.00   
电机调节板 1
皮带轮轴承座 1
大轴 1
6203ZZ轴承 2
HTD3M-228环型带 1
3M-38Z同步轮 1
           
8 YAXIS FRONT
 BELT FIXTURE
短轴 1  20.00 
6000ZZ轴承 2
3M-20Z同步轮 1
轴承座 1
 
9 Y BACK BELT 
FOLLOWER
同步轴 1  30.00 
6000ZZ轴承 2
3M-20Z同步轮 1
轴承座 1
 
10 RIGHT Y SLIDER 右Y滑块 1  20.00 
同步带调整块 2
Y轴磁铁安装板 1
同步带压块 2
 
11 OTHER motor gear 1  4.00   
   
12 HTD3M-228 
loop belt
1  4.00 
   
13 rail wheel 1  4.00 
   
14 φ12shaft connector 4  25.00 
         
15 side centor wheel 2  2.00 
   
16 water connector 6  5.00 
   
   screw   1
   
17 water protection
 connector
4  2.00   
Related Products

Inquiry Information

  • *Subject:

  • *Content:

  • *Telephone Number:

  • *Your E-Mail:

  • *Confirm Text:

    captcha